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m Report No.: 151208078GZU-001

Issued: 2016-5-11

1 TEST RESULTS SUMMARY
Test Item Standard Result
Conducted Emission (9 kHz-30 MHz) FCC Part 18: 2014 Pass
Radiated Emission (9 kHz-30 MHz) FCC Part 18: 2014 Pass
Radiated Emission (30 MHz-1 GHz) FCC Part 18: 2014 Pass
Radiated Emission (above 1 GHz) FCC Part 18: 2014 N/A

Remark: 1. The symbol “N/A” in above table means Not Applicable.
2. When determining the test results, measurement uncertainty of tests has been considered.

FCC ID: ZFB-C96E-AABBC
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2 Test Results Conclusion
(with Justification)

RE: EMC Testing Pursuant to FCC Part 18 performed on the Induction Cooktop, Models:
C96E-AAAAA0L, C96E-AABBCO1, C96E-ABBCCOL1.

We tested the Induction Cooktop, Model: C96E-AABBCO0L1, to determine if it was in compliance
with the relevant FCC rules as marked on the Test Results Summary. We found that the unit met
the requirement of FCC Part 18 when tested as received. The worst case’s test data was presented in
this test report.

The submitted samples C96E-AAAAAQL, C96E-AABBCO01, C96E-ABBCCOL1 are Induction
Hotplates for household use.

The power board and control board for the three models are exactly same, there’re three burners
called “A”, “B”, and “C” used in the three models, they are different size and power. The difference
among the three models is the combination of the burner.

According to above information, all the tests are performed on C96E-AABBCOLrespectively.

Conclusion:
The sample as received complied with the FCC Part 18 requirement.

The production units are required to conform to the initial sample as received when the units are
placed on the market.

FCC ID: ZFB-C96E-AABBC
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Report No.: 151208078GZU-001
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3 LABORATORY MEASUREMENTS

Equipment Under Test (EUT):
Model:

Serial No.:

Support Equipment:

Rated Voltage:

Condition of Environment:

Notes:

Configuration Information

Induction Cooktop
C96E-AABBCO01

Not Labeled

N/A

AC 240V~ 60Hz,

Temperature : 22~28°C

Relative Humidity: 35~60%
Atmosphere Pressure 86~106kPa

1. The EMI measurements had been made in the operating mode producing the largest emission in
the frequency band being investigated consistent with normal applications.
An attempt had been made to maximize the emission by varying the configuration of the EUT.

2. Test Sites:
All of the tests are performed at:
Shenzhen EMTEK Co., Ltd.

Add: Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, China.
This test facility and site measurement data have been fully placed on file with the FCC, test firm

registration number is 406365.

FCC ID: ZFB-C96E-AABBC
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4  Test Configuration

Cooking Vessel (provided by manufacturer):

Fill container with 80% of water.
Material: stainless steel
Contact surface diameter 18cm, Top surface diameter 23cm

Report No.: 151208078GZU-001
Issued: 2016-5-11

The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for

use.

Test the EUT in the lowest power level, middle level and the highest power level, the worst
test data was presented in the report.

5 TEST RESULTS

5.1 Conducted Emission Test

Test Result: Pass
5.1.1 Used Test Equipment

Equipment | Equipment Model Manufacturer Last Cal. Due Date

No.

EE226 EMI Test ESR3 Rohde & Schwarz | 2015.5.17 2016.5.17
Receiver

EE249 EMI Test ESR3 Rohde & Schwarz | 2015.5.17 2016.5.17
Receiver

1029 Loop Antenna PLA-1030/B ARA 2015.5.29 2016.5.29

5.1.2 Block Diagram of Test Setup

AC power
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5.1.3 Test Setup and Procedure

Test was performed according to FCC OST/ MP-5:1986. The EUT was set to achieve the
maximum emission level. The mains terminal disturbance voltage was measured with the
EUT in a shielded room. The EUT was connected to AC power source through an Atrtificial
Mains Network which provides a 50Q linear impedance Artificial hand is used if appropriate
(for handheld apparatus). The load/control terminal disturbance voltage was measured with
passive voltage probe if appropriate.

The table-top EUT was placed on a 0.8m high non-metallic table above earthed ground
plane(Ground Reference Plane).And for floor standing EUT, was placed on a 0.1m high non-
metallic supported on GRP. The EUT keeps a distance of at least 0.8m from any other of the
metallic surface. The Artificial Mains Network is situated at a distance of 0.8m from the EUT.

During the test, mains lead of EUT excess 0.8m was folded back and forth parallel to the lead
so as to form a horizontal bundle with a length between 0.3m and 0.4m.

The bandwidth of test receiver was set at 9 kHz. The frequency range from 9 kHz to 30MHz
was checked.

FCC ID: ZFB-C96E-AABBC
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5.1.4 Test Data & Curve
At main terminal; Pass

Tested Wire: Live Operation Mode: the highest power
1200 dBu¥Y
Limit1: —_—
Limit2: —_

IA
60 f

b i A,
i -
u-ﬂu_ﬂﬂg [MHz) 30.000

Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Owver

MHz dBuV dB dBul dBul dB Detector  Comment
1 0.1740 45.78 9.62 5840 68497 637 apP
2" 0.1740 40.98 9.62 50.60 5497 47 ANVG
3 0.2180 45.86 9.64 5550 6289 -7.39 ar
4 0.2220 36.66 9.64 46.30 5274 544 ANVG
5 0.2700 42.05 9.65 5.0 6112 942 ar
6
I
8

0.2700 33.62 9.65 4327 5112 785 ANG
11.5540 3869 123 51.00 60.00 -9.00 ar
11.6980 2062 1234 4196  50.00 -8.04 ANVG

FCC ID: ZFB-C96E-AABBC
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Tested Wire: Neutral

Report No.: 151208078GZU-001
Issued: 2016-5-11

Operation Mode: the highest power

1200 dBu¥
Limit1: —_—
\\ Limit2: —_
60
AINE
A | M*WM
peak
AYG

0.0

0.009 [MHz] 30.000

Reading Comect Measure-
MNo. MK.  Freq.  Level Factor ment Limit ~ Ower
MHz dBu\/ dB dBuv dBul dB Dretector Caomment

1 0.1740 51.08 9.62 60.70 64.77 -4.07 QP

2 * 0.1740 43.00 0962 h2G2 B4TT -215 ANG

3 02220 46.86 9 64 5650 6274 -624 aP

4 0.2220 38.85 0.64 48.50 5274 424 AVG

5 0.2700 35.18 9.65 4483 5112 -6.29 ANG

& 02740 4165 965 51.30 61.00 -570 aP

T 1.7500 36.76 9.85 46.61 56.00 -5.39 Qr

a 1.7500 2017 985 3002 46 00 -1598 ANG

9 11.7020 29.05 12.34 41.40 50.00 -8.60 AVG

10 11.7780 37.64 12.36 &50.00 60.00 -10.00 Qr

FCC ID: ZFB-C96E-AABBC
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Tested Wire: Live Operation Mode: Middle power

120.0 dBuY
Limit1: —_—
Limit2: —_—

il
op | i .“

e =
l‘wl\ % 'M H‘\ v

0.0
0.009 [MHz) 30.000

Reading Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Over

MHz dBuV/ 4B dBul dBul/ dB Detector  Comment
0.1820 4157 9.63 5120 6439 1319 QP
* 0.1860 40.06 9.63 4969 5421 452 AVG
11.3300 3353 1227 4580 6000 1420 QF
11.5980 2571 1232 38.03 5000 -1197 AVG
26.6820 2784 1534 4318 5000 -G.82 AVG
28.6020 3528 1572 51.00 60.00 -5.00 QP

| | ) W] | =

FCC ID: ZFB-C96E-AABBC
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Tested Wire: Neutral

Report No.: 151208078GZU-001

Issued: 2016-5-11

Operation Mode: Middle power

120.0 dBuV
Limit1: _—
Limit2: _
» I ﬁpeak
" [ by
0.0
0.009 [MHz) 30.000
Reading Correct Measure-
MNo. MK.  Freq.  Level Factor ment Limit ~ Over
MHz dBEu dB dBuV dBuv dB Detector  Comiment
1~ 0.1900 40.34 963 4997 5404 407 AVG
2 0.1940 4577 963 55.40 63.86 -B.4G QP
3 0.2460 36.23 9.64 4587 51.80 -5.02 AVG
4 0.2740 28.85 9.65 33.50 61.00 -22.50 QP
5 0.4340 20.30 a.70 30.00 5718 -27.18 ap
G 0.5340 2128 972 31.00 56.00 -25.00 Qp
T 27.0660 3885 1541 54.40 60.00 -5.60 QP
8 28.0420 3008 1561 4570 50.00 -4.30 AVG
] 20,0260 3679 1581 52.60 60.00 -7.40 QP

FCC ID: ZFB-C96E-AABBC
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Tested Wire: Live

Report No.: 151208078GZU-001
Issued: 2016-5-11

Operation Mode: the lowest power

1200  dBu¥
Limit1: —_—
Limit2: —_—
80l | I U
! ” l \ | ;ll}li'
Ml _ |
Lt I
il -
ﬂ\ hrl' II M ' ~ ﬂ AVG
&
00 |
0.009 [MHz] 30,000
Reading Comrect Measure-
MNo. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBul dBul 4B Detector  Comment
1 01780 40.39 963 hD.02 64 .58 -14.56 QP
2 01780 31.62 063 4125 h4588 1333 AVG
3 0.3220 3477 967 44 44 h9.66 -1522 QP
4 0.3220 2001 967 25 68 45 66 -19.98 AVG
5 24.0700 3139 1481 4620 60.00 -13.80 ar
B 24.0700 2329 1481 3810 50.00 -11.90 ANG
T 27.6620 21.07 1553 36.60 50.00 -13.40 ANG
8 27.9780 3740 1560 53.00 60.00 -7.00 ar
] 28.9820 2823 1580 4503 50.00 -4.87 ANG

FCC ID: ZFB-C96E-AABBC
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Tested Wire: Neutral

Report No.: 151208078GZU-001
Issued: 2016-5-11

Operation Mode: the lowest power

120.0 dBu¥Y
Limit1: —_—
Limit2: —_—
i
[11]
| i
l l I
' | I I o N
I It | |
IRMII(TT ‘
|\ ‘ | 1 I | ) peak
M
| AYG
|
Ly \ '
0.0
0.009 [MHz] 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Ower
MHz dBu\ dB dBu\ dBu dB Detector Comment
1 0.1780 3092 9.63 4555 6458 -1503 QP
2 0.1780 30.96 9.63 4059 5458 -1393% AVG
3 0.2380 35495 0.64 45589 6217 -1658 QP
4 0.2380 26.45 9.64 36.089 5217 -16.08 AVG
5 27 4460 2131 1549 36.80 h0.00 —1p_20 ANVG
6 * 27.8020 3394 1556 4950 60.00 -10.50 QP
7 28.7580 3355 1585 4950 60.00 -1050 QP
8 28.7580 1805 1585 35.00 R0.00 1500 AVG

FCC ID: ZFB-C96E-AABBC
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5.1.5 Measurement Uncertainty

Report No.: 151208078GZU-001
Issued: 2016-5-11

Uncertainty: 2.61 dB for frequency rang 9 kHz-150 kHz and 2.58 dB for frequency rang 150

kHz-30 MHz at a level of confidence of 95%.

5.2 Radiated Emission(9kHz - 30 MHz)
Test Result: PASS

5.2.1 Used Test Equipment

Equipment | Equipment Model Manufacturer Last Cal. Due Date

No.

EE226 EMI Test ESR3 Rohde & Schwarz | 2015.5.17 2016.5.17
Receiver

EE249 EMI Test ESR3 Rohde & Schwarz | 2015.5.17 2016.5.17
Receiver

1029 Loop Antenna PLA-1030/B | ARA 2015.5.29 2016.5.29

5.2.2 Block Diagram of Test Setup

VVVVVVVVVVVY

VVVV

EUT

Turn Table

AAAA

FCC ID: ZFB-C96E-AABBC

Receiver
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5.2.3 Test Setup and Procedure

The measurement was applied in a semi-anechoic chamber. The EUT were placed ona 1 m
high wooden turntable above the horizontal metal ground plane. The turn table rotated 360
degrees to determine the position of the maximum emission level. The EUT was set 3 meters
away from the receiving antenna which was mounted on an antenna tripod.

Loop antenna was used as receiving antenna. The antenna was supported in the vertical plane
and was rotatable about a vertical axis to obtain the maximum emission. The antenna height
of was set at 2 m above ground level.

The bandwidth setting on Receiver was 9 kHz. The frequency range from 9 kHz to 30MHz
was checked.

An initial pre-scan was performed in the 10m chamber using the spectrum analyzer in peak
detection mode. Average measurements were conducted based on the peak sweep graph. The
EUT was measured by a 0.6m loop antenna.

FCC ID: ZFB-C96E-AABBC
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5.2.4 Test Data & Curve

Tested Polarization: Vertical Operation Mode: the highest power
1000 dBuim

Lol ] —

M asgin:

¥

rﬁ\ ;
i 'l ' .'ﬁp' f

RRCURWAVAY

ot

0,009 MHa] 150
1000 dBuim
Limat1: —_—
M asgin: —_
I'
sl
R 4
HI'J I"ldf' hi'lh.

iy y
H'"‘“W‘*“m }kﬁmhkhﬂﬂwwmw'ﬂﬂ’ﬂmﬂmﬁhw

oo
0150 0.5 [MHz) 5 20000

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Over

MHz dBuV dB dBuVim  dBuVim dB Detector
1" 0.0250 5029 2091 71.20 7350 2|.3'[] AYG
2 0.0257 4958 2082 7050 7350 -300 AVG

Reading Comect Measure-
No. Mk.  Freq.  Level Factor ment  Limit Ower

MHz dBu\/ dB dBuMim  dBuMim  dB Dtector
1" 0.1540 3030 2125 5155 7350 -2195 AVG

FCC ID: ZFB-C96E-AABBC
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Tested Polarization: Horizontal Operation Mode: the highest power
1000 dBuV/m
Limit1: —_—
Margen
= b ———
i
‘ ! A
" I F / Li i ﬂ
1"'Mm0 J ’.'l !
Ml "f"n’-‘mJ A y” ,'Y ¥ % - A /1A !ﬂ
Wimtsrhoud «.'u avas
by e !
0o
0.00% [MHz) n1so
10000 dBuvim
Limitl: —
Mangn:
m‘v"“.*j:,,i\r
W
Wy,
WWMWM,MWHWMWWMWWM
nm
nisn (1] [MHz) 5 S|

Reading Comect Measure-
MNo. Mk.  Freq.  Level Factor ~ment  Limit  Over

MHz dBuV dB dBulim dBulim dB Detectar
1" 0.0250 5079 209 .70 7350 180 ANG
2 0.0270 4405 2095 6500 7350 -850 ANG

1~ 01731 2841 21.29 4970 7350 -2380 AVG
2 0.2017 2645 2135 4780 7350 -2570 AVG
3 0.2256 2390 2140 4530 7350 -2820 AVG

FCC ID: ZFB-C96E-AABBC
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Tested Polarization: Vertical

100.0 dBuV/m

Report No.: 151208078GZU-001
Issued: 2016-5-11

Operation Mode: Middle power

50

0.0

Limit1: —_
Margin: —_—
)
Ul
0.009 [MHz) 0.150
100.0 dBuV/m
Limit1: —_
Margin: —_—

s0f ]

0.0

0.150 05 (MHz) 5 30.000

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBuY dB dBuVim  dBuVim  dB  Detector

1 00263 4276 2094 6370 7350 -980 AVG

2 * 00230 4884 2096 69.80 7350 370 AVG

1+ 01824 2131 2130 4861 7350 -2489 AVG

FCC ID: ZFB-C96E-AABBC
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Tested Polarization: Horizontal
1000 dBu¥/m

Report No.: 151208078GZU-001
Issued: 2016-5-11

Operation Mode: Middle power

Limit1: —_—
Margin: —_—
il
-
50
0.0
0.009 [MHz) 0.150
100.0 dBu¥/m
Limit1: —_—
Margin: —_—
5l][jI
0.0
0.150 0.5 [MHz) L 30.000
Reading Comect Measure- L
No. Mk.  Freq.  Level Factor ment Limit  Over
MHz dBu\ dB8 dBuim dBuVim dB Dietector
1" 0.0280 5476 20.96 75.72 T3h0 -222 AVG
1 * 0.1650 28.69 2127 4996 7350 -2354 AVG

FCC ID: ZFB-C96E-AABBC
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Tested Polarization: Vertical Operation Mode: the lowest power
100.0 dBu¥/m
Limit1: —_—
M argin: —_—
1 2
3
4
50
0.0
0.009 [MHz) 0.150
100.0 dBu¥/m
Limit1: —_—
M argin: —_—
500 4
0.0
0.150 0.5 [MHz) 5 30.000

Reading Correct Measure-
Mo. Mk.  Freq.  Level Facior ment Limit Over

MHz dBuV/ 4B dBulim dBulVim dB Detector
* 0.0276 4663 2096 67.59 7350 591 AVG
0.0364 4442 2112 6554 7350 -F896 AVG
0.0554 M27T 212 5548 7350 -18.02 AVG
0.0792 3029 2070 5099 7350 -2251 AVG

ol p =

1~ 0.1768 2541 2129 46.70 7350 2680 AVG

FCC ID: ZFB-C96E-AABBC
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Tested Polarization: Horizontal

Operation Mode: the lowest power
100.0 dBu¥/m

Limit1: —_—
M argin: —_—
I
50
i LY
0.0
0.009 [MHz) 0.150
100.0 dBu¥/m
Limit1: —_—
M argin: —_—

50

W%WWMMWWWWW

0.0

0.150 0.5 MHz] 5 30.000

Reading Correct Measure-
MNo. Mk, Freq. Level Facior ment Limit ~ Owver
MHz dEuV dB dBuV/m  dBulim  dB  Detector

1+ 00284 4653 2097 6750 7350 -6.00 AVG

2 0.0361 3678 2112 5780 7350 1560 AVG

1 * 01633 2456 A27 4583 7350 -2767T AVG

FCC ID: ZFB-C96E-AABBC
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5.2.,5 Measurement uncertainty
The measurement uncertainty for magnetic field radiated emission test is under consideration.

5.3 Radiated Emission (30 MHz- 1 GHz)
Test Result: Pass

5.3.1 Used Test Equipment

Report No.: 151208078GZU-001

Issued: 2016-5-11

Equip. No. | Equipment Model Manufacturer Last Cal. Due Date
EE226 EMI Test Receiver | ESR3 Rohde & Schwarz | 2015.5.17 2016.5.17
EE249 EMI Test Receiver | ESR3 Rohde & Schwarz | 2015.5.17 2016.5.17
EE264 Pre-Amplifier LNA1OM1G-40 | Lunar EM 2015.5.29 2016.5.29
EE263 Pre-Amplifier LNA1OM1G-40 | Lunar EM 2015.5.17 2016.5.17
EE231 Bilog Antenna VULB9163 Schwarzbeck 2015.5.29 2016.5.29
EE246 Bilog Antenna VULB9163 Schwarzbeck 2015.5.17 2016.5.17

5.3.2 Block Diagram of Test Setup

VVVVVVVVVVVV

VVVV

Antenn

'\(mask

EUT

Turn Table

—AAAA

FCC ID: ZFB-C96E-AABBC

Receiver
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5.3.3 Test Setup and Procedure

The measurement was applied in a 3 m semi-anechoic chamber. The EUT and simulators
were placed on a 1 m high wooden turntable above the horizontal metal ground plane. The
turn table rotated 360 degrees to determine the position of the maximum emission level. The
EUT was set 3 meters away from the receiving antenna which was mounted on an antenna
mask. The antenna moved up and down between from 1meter to 4 meters to find out the
maximum emission level.

Broadband antenna was used as receiving antenna. Both horizontal and vertical polarization
of the antenna was set on measurement. In order to find the maximum emission, all of the
interface cables were manipulated according to FCC OST/ MP-5:1986 requirement during
radiated test. The bandwidth setting on Test Receiver was 120 kHz. The frequency range from
30 MHz to 1 GHz was checked.

An initial pre-scan was performed in the 10m chamber using the spectrum analyzer in peak
detection mode. Quasi-peak measurements were conducted based on the peak sweep graph.

FCC ID: ZFB-C96E-AABBC
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5.3.4 Test Data & Curve

Tested Polarization: Vertical Operation Mode: the highest power
80.0 dBu¥/m
Limit1: —_—
u:rgin'
40
3
4
] 2
0.0
30.000 40 50 &0 70 80 [MHz] 300 400 500 &00 700 1000000

Reading Comect Measure-
Mo, ME. Freq. Level Factor ment Limit  Ower

MHz dBul dB dBulim dBuv/m dB Dietectar
1 34.1561 5229 -30.79 2150 7350 -5200 AVG
2 44 2752 4925 2941 1984 7350 -5366 AVG
3 1041970 67.00 -30.77 3623 7350 3727 AVG
4 286.9823 5205 -27.20 2485 7350 4865 AVG

FCC ID: ZFB-C96E-AABBC
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Tested Polarization: Horizontal Operation Mode: the highest power
80.0 dBu¥/m

Limit1: —_—

M argin:

40

0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700 1000.000

Reading Comect Measure-
Mo, MEk. Freq. Level Factor meht Limit  Ower

MHz dBuV 4B dBulim dBulim dB Dretector
1 * 332112 6142 -31.10 3032 7350 4318 AVG
2 481626 5769 -28095 2874 7350 4476 AVG
3 1041701 57.37  -30.24 2713 7350 4837 AVG
4 2341684 5168 -2825 2343 7350 5007 AVG
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Tested Polarization: Vertical Operation Mode: Middle power

80.0 dBu¥/m
Limit1: —_—
Mapgin:

% 3
1
4
40
0.0
30.000 40 50 60 70 80 [MHz] 300 400 500 600 700 1000.000

Reading Correct Measure-
MNo. ME. Freq. Level Factor ment Limit  Owver

MHz dBEu\V dB dBuvim dBuVim dB Detector
1 57.7962 79.92  -30.35 4957 7350 -2393 AVG
2 % 1245890 8912  -3323 5589 7350 1761 AVG
3 164.9075 8722  -3314 5408 7350 1942 AVG
4 5154374 67.99 -21.33 4666 7350 -26.84 AVG
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Tested Polarization: Horizontal Operation Mode: Middle power
80.0 dBu¥/m
Limit1: —_—
Morgin:
2
1 3 4
4I]Uf1p'1'
0.0
30.000 40 50 60 70 80 [MHz] 3Joo 400 500 G600 70O 1000.000

Reading Comect Measure-
MNo. Mk.  Freq.  Level Factor ment Limit Ower

MHz dBuv dB dBu\im dBuvim dB Detector
1 34.0365 7BA11 -3095 4416 7350 -2934 AVG
2 % 55.6094 7550 -29.28 46.22 7350 2728 ANG
3 108.6470 7459 3015 4444 7350 -2906 AVG
4 2206171 7142 -2869 4273 7350 -3097  AVG
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Tested Polarization: Vertical Operation Mode: the lowest power
80.0 dBu¥/m
Limit1: —_—
“='gir"
2 3
1
1
40
0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 600 70O 1000.000

Reading Corect Measure-
Mo. Mk.  Freq.  Level Factor —ment Limit  Over

MHz dBuV dB dBulvim dBulim dB Dietectar
1 60.0691 7810  -30.80 47.30 7350 -2620 AVG
2 1211231 as72  -32.80 §2.92 7350 -2058 AVG
3 * 187.0958 8531 -31.88 5343 7350 -2007 AVG
4 497 6765 6555 -21.90 4365 7350 -2085 AVG
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Tested Polarization: Horizontal Operation Mode: the lowest power
80.0 dBu¥/m
Limit1: —_—
“='gir"
2
1 3

4
4l]wj v

0o

30.000 40 50 60 70 80 [MHz] 300 400 500 G600 70O 1000.000
Reading Correct Measure-

MNo. Mk.  Freq.  Level Factor ~ment  Limit Ovwver

MHz dBu\v dB dBuV/m dBuVim dB Detector
1 32.5198 7323 -1124 4183 7350 -1.51 AVG
2 % 61.3463 7470 -30.08 44 62 7350 -28.88 AVG
3 125.4457 7479  -3249 42.30 7350 -31.20 AVG
4 195.8220 69.86 -29.79 4007 7350 3343 AVG

5.3.5 Measurement uncertainty
Uncertainty: 4.87 dB in the frequency range of 30-1000 MHz at a level of confidence of 95%
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